
1

August 28, 2020

Colorado Department of Public Health and Environment
Attn: Bret Icenogle
Water Quality Control/Engineering Section
4300 Cherry Creek Drive South, B2
Denver, CO 80246-1530

RE: Pine Canyon Site Location and Trade Proposal Comments of the Town of Castle Rock

The Town of Castle Rock recommends that the Water Quality Control Division deny the site location 
application for the Pine Canyon Water Reclamation Facility and encourage the applicant to work with Castle 
Rock to obtain service through the Plum Creek Water Reclamation Authority. The application is inadequate, 
and the proposed project is inconsistent with the site location policies of the Colorado Water Quality Control 
[...]
be 14.2 DU/acre.  Mixed use density is proposed to be 15.8 DU/acre to 20.4 DU/acre.  A school 
is proposed for the 12.7-acre PA-14.  A high-quality, destination Spa Resort is proposed for the 
21.4-acre PA-6.  Dwelling Units and commercial development square footage are listed on 
Figure 2 of the site application report. 
 
Residential Water Usage 
 
Figure 2 of the site application report lists the following DUs: 800 single-family DUs, 225 multi-
family DUs, and 600 multi-family DUs associated with mixed use development.  Section 3.1.1 of 
the site application report lists residential SFEs at 1,800 DU.  The report estimates residential 
MMDAF to be 324,000 gpd. 
 
Using Town of Castle Rock design criteria, the unit flow would be 200 gpd/SFE.  Residential 
flows are estimated to be 360,000 gpd.    
 
Commercial/Business Water Usage 
 
Section 3.1.2.2 of the site application report states commercial and business space would consist 
of offices and retail stores.  The site application report estimates 550,000 ft2 of office space at 60 
gpd/1,000 ft2. The site application report estimates 50,000 ft2 of retail space at 20 gpd/1,000 ft2.  
Combined commercial space flows are estimated to be 31,000 gpd. 
 
Using Town of Castle Rock design criteria, the estimated flows from the 50,000 ft2 of retail 
space would be 5,000 gpd, when estimated by 0.1 gpd/ft2.  The estimated flows from the 11.4 
acres of commercial space would be 6,840 gpd, when estimated by 600 gpd/acre.  Combined 
commercial space flows are estimated to be 11,840 gpd. 
 
The site application report does not include food service business in any of the non-residential 
uses.  That would be different than surrounding commercial development.  Food service is 
included in the revised flow estimate at 5,000 ft2, at the Town of Castle Rock flow estimate of 
1.5 gpd/ft2, for 7,500 gpd.   
 
Hotel Water Usage 
 
Section 3.1.2.3 states a 220-room hotel is planned.  The estimated flow from the hotel is 60 
gpd/room, or 13,200 gpd.   
 
Using the Town of Castle Rock design criteria, the flow estimate is as 75 gpd/room x 220 rooms, 
or 16,500 gpd.  There was no discussion about restaurants associated with the hotel or resort, so 
actual flows could be higher. 
 



 

13 

  

School Water Usage 
 
Section 3.1.2.4 estimates an 800-person school, and a unit flow of 25 gpd/person.  The estimated 
school flow is 20,000 gpd.   
 
Using the Town of Castle Rock design criteria, school flows are estimated at 10 gpd/student, or 
8,000 gpd. 
 
Infiltration & Inflow (I&I) 
   
Section 3.1.4 of the site application report states the infiltration and inflow (I&I) is not expected 
to have a significant impact on the expected flows to the DWWTW due to specified construction 
practices requiring waterproofing and leak testing.   Inflow occurs in new collection systems.  
Service stub-out s temporary plugs can leak.  Collection main end plugs can leak.  Service lines 
are not leak tested during installation.  Although I&I might not be significant, it will be 
measurable.  I&I will be included in the flow estimate as recommended in the Town of Castle 
Rock design criteria, and is included in the following table. 
 

REVISED MAX MONTH AVERAGE FLOW 

 
This review calculates design average daily flows by using the Town of Castle Rock design 
criteria.   The average flow will be adjusted to max month average flow by a factor of 1.2.  This 
factor is used in Section 3.1.2.1 of the site application report and Table 2 of this review.  
Infiltration & inflow (I&I) will be estimated as 10% of the average daily flow. 
 
Table 6 Pine Canyon DWWTW Design Flow 

DEVELOPMENT AREAS USE DWELLING UNITS (DU) FLOW (gpd) 
PA-1 Single Family 75 15,000 
PA-2 Single Family 50 10,000 
PA-3 Single Family 95 19,000 
PA-4 Single Family 90 18,000 
PA-6 Hotel/Resort 225 rooms 16,500 
PA-8 Single Family 105 21,000 
PA-9 Single Family 135 27,000 
PA-10 Single Family 35 7,000 
PA-11 Single Family 40 8,000 
PA-12 Single Family 90 18,000 
PA-13 Single Family 85 17,000 
PA-14 School 800 students 8,000 
PA-16 Multi-family 225 29,250 
PA-17 Mixed Use 200 26,000 
PA-18 Mixed Use 400 52,000 
PA-19 Business/Light Industrial 11.4 acres 6,840 
TOTAL   363,990 gpd 
Max Month Average Daily Flow (x1.2)   0.4368 
I&I   0.0364 
Design Flow   0.4732 

 
Section 3.1.3 of the site application report stated that the proposed DWWTW design capacity 
would be 0.405 MGD.  Evaluating the proposed loading using the Town of Castle Rock design 



 

14 

  

criteria increases the design capacity to 0.4732 MGD.  It is recommended additional capacity be 
included in the design for slipstream return flows.  As an example, activated sludge will be 
wasted from the process and held in a waste basin.  The sludge will be approximately 98% water.  
The sludge will be dewatered using a rotary screw sludge thickener.  The thickened sludge will 
be conveyed to a sludge truck.  Process water will be returned to the treatment basins.  The 
membrane cartridges require cleaning with large volumes of water and cleaning chemicals, 
including will be returned to the process 
basins.  At a minimum, it is recommended the DWWTW be sized for 0.500 MGD (an increase of 
approximately 25%).   
 

MBR FACILITY SIZING & COST 

 
Section 6.1.2 of the site application report proposes a 4-stage activated sludge with membrane 
clarification treatment system.  The activated sludge basins would include a pre-anoxic reactor, 
aeration reactor, post-anoxic reactor, and final membrane reactor.  The membrane reactor 
provides clarification and filtration, eliminating the need for a secondary clarifier and tertiary 
filter.  This treatment approach on other projects has produced effluent meeting the PELs 
proposed in this site application report.   
 
UNIT PROCESSES SIZING 
 
This review recommends city be increased to 0.500 MGD.  The following 
table lists Preliminary design criteria from 

 and proposed sizing for the larger, 0.500 MGD MBR: 
 
Table 7 MBR Preliminary Design Criteria 

PARAMETER Site Application This Review 
Flow (MMF) 0.405 MGD 0.500 
Pre-anoxic Tank (working volume) 81,000 gal 100,248 
Aerobic Tank (working volume) 216,000 gal 267,327 
Post-anoxic Tank (working volume) 54,000 gal 66,832 
Membrane Tank (working volume excluding membranes) 351,000 gal 433,333 
Design MLSS in bioreactor 8,000 mg/L 6,500  8,000 mg/L 
Water Depth (minimum)   

Pre-anoxic 19 ft 19 ft 
Aerobic 18 ft 18 ft 

Post-anoxic 17 ft 17 ft 
Actual Oxygen Requirement (AOR) 2,288 lb O2/day 2,825 lb O2/day 
Sludge Wasting Rate 15,500 gpd 19,136 gpd 

  
COSTS 
 
The costs provided in Section 5.3.3 of the site application report would increase for the larger 
MBR, and buildings to enclose the facility.  The following discussion outlines differences 
between the costs from the site application report and the recommended facility.  The larger 
building would be approximately twice the size of the proposed operations building, and have a 
corresponding increased cost for thermal & moisture protection, doors & windows, finishes, 
mechanical and electrical.  The proposed building would be approximately 136 ft2.  The Suez 
equipment associated with the membranes is designed for 30% extra capacity.  Therefore, the 



 

15 

  

OPC for the 0.500 MGD facility does not increase the membrane equipment cost estimate.  The 
following table lists the OPC with data from Section 5.3.3 of the site application report, and 
revised costs associated with the larger 0.500 MGD facility: 
 
Table 8 OPC  

DIVISION 0.405 MGD FACILITY 0.500 MGD FACILITY 
DIV 1 General Conditions $852,000 $1,265,500 
DIV 2 Site Work $663,000 $800,000 
DIV 3 Concrete $1,094,000 $1,531,600 
DIV 4 Masonry $51,000 $102,000 
DIV 5 Metals $82,000 $462,400 
DIV 6 Wood & Plastic $138,000 $276,000 
DIV 7 Thermal & Moisture Protection $20,000 $40,000 
DIV 8 Doors & Windows $40,000 $80,000 
DIV 9 Finishes $89,100 $178,200 
DIV 11 Equipment $2,525,000 $2,525,000 
DIV 13 Special Construction $342,000 $342,000 
DIV 14 Hoist & Cranes $20,000 $50,000 
DIV 15 Mechanical & Process Piping $385,000 $385,000 
DIV 16 Electrical & Controls $1,365,000 $1,774,500 
Subtotal A $7,666,100 $9,812,200 

Profit (10%) $766,610 $981,220 
Bonds & Insurance (2%) $153,322 $196,244 
Subtotal B $8,586,032 $10,989,664 
Contingency (20%) $1,717,206 $2,197,933 
Subtotal C $10,303,238 $13,187,597 
Engineering & Permitting (12%) $1,236,389 $1,582,512 
Total 2020 Dollars $11,539,627 $14,770,108 
Total 2021 Dollars (4% inflation) $12,001,212 $15,360,913 

 

IRRIGATION 

 
Section 4.1.6 of the site application report rrigation water 
would be applied per the Notice of Authorization (NOA) and Land 
Application Management Plan (LAMP) approved by CDPHE.  The 
water application rate, and corresponding nitrogen and phosphorus 
effluent loading would be limited by the agronomic rates of the 
irrigated vegetation species.
proposed vegetation species and associated agronomic rates that 
would apply to the Pine Canyon development, the site application 
report references 
projects throughout the state.   
 
This review would like to see a discussion on the flow/day of effluent that is proposed for reuse 
water in Pine Canyon.  Would the reuse water have higher nutrient concentrations than allowed 
to be discharged into East Plum Creek?  Section 5.1.1 notes reuse water might be used for toilet 
flushing in the residential homes.  This review would like more details on plumbing system, 
monitoring, and customer education that would be provided for such a reuse. 
 

Section 5.1.1 notes 
reuse water might be 

used for toilet 
flushing in the 

residential homes. 



 

16 

  

PROPOSED WWTP LOCATION 

 
The proposed site of the DWWTW is West of Interstate 
25, adjacent to the Rio Grande railroad track.  The plant 
site is proposed to be 2 acres located in the future 
Walter J. Scott Riparian Park.  Open-space trails pass by 
the plant.  The plant would be approximately 1700 feet 
from the edge of the Red Hawk community.   It is 
recommended the plant be fully enclosed in buildings of 
architectural design to disguise the true purpose of the 
facility.  The plant examples shown in the site 
application report, Wolf Creek, Utah and Richmond, 
Utah, are metal buildings designed to look like barns.  
This architecture would not blend with the surrounding communities.  Figure 3 of the site 
application report shows exterior concrete basins for anoxic and aeration processes, and a 
standby generator installed adjacent to the operations building.  Noise, odor, and aerosols could 
provide public nuisance complaints.  The membrane bioreactor (MBR) (clarifier-type basin) and 
sludge dewatering equipment are proposed to be located in a building.  Placing the stand-by 
generator outside would provide unacceptable noise, as the generator would be run each week 
and would run continuously in event of power failure.  The barbed-wire-topped-chain-link fence 
would have an impoundment yard look, and be unacceptable for the open-space park location.  
The plant did not include a dilute waste activated sludge tank (DWAS) and a thickened waste 
activated sludge tank (TWAS).  If the proposed operational approach is to waste sludge from the 
membrane reactor, directly to the screw dewatering equipment, into a sludge truck, the volume 
of sludge truck traffic through the open space would likely be unacceptable. 
 
Section 6.1.7 of the site application states the facility is located on a segregated site and is not 

The site application report states  design will consider 
both odor control and facility architecture/aesthetics
require these components, although no costs are included in the OPC.  Sewer plant smells 
wafting across the open space would not be acceptable. 
 

WASTE LOAD ALLOCATION 

 
The site application report includes 
Aqua Engineering for the Chatfield Watershed Authority.  The report includes a section on waste 
load allocation, including trading the non-point loading of phosphorus from cattle and horses to 
the point loading from the DWWTW outfall into East Plum Creek.   
 
The following excerpt is from the site appli East Plum Creek is 
located along the West side of the Pine Canyon property.  Two minor drainageways convey 
stormwater flows through the parcel.  Walker Tributary #1 conveys stormwater flows from the 

Beautiful parks, well-planned trails 
and abundant open space are a few 
of the things that make Castle Rock 

a great place to call home.  The 
Parks, Open Space and Trails 

Division makes it a priority that 
residents be able to explore the 

great outdoors right from their own 
backyard.   



 

17 

  

east portion underneath I-25, Liggett Road, and the Union 
Pacific Railroad, to discharge into East Plum Creek.  
Walker Tributary #2 conveys stormwater flows from the 
East parcel to the southern edge of the site where 
stormwater is conveyed through The Woodlands filing #9 
and Scott II filing #3 existing developments.  There are no 
other major drainageways, existing irrigation ditches, or 
canals located on the site.   It appears these two minor 
drainageways are dry except during significant storm 
events.  The site application report does not include stream 
and soil sampling along the drainageways to better quantify 
the amount of phosphorus making its way off the pasture 
and into the waterways or East Plum Creek.   
 
GRAZING PRACTICES 
 
The Pine Canyon parcel is divided into 2 portions:  approximately 424 acres in the eastern 
portion and approximately 116 acres in the western portion.  The East parcel includes acres of 
tree-covered hills, providing shade and shelter for grazing cattle.  The West parcel is open prairie 
grass, with little shelter for cattle.  No information is provided on cross fencing and rotational 
grazing practices.  
calves, and 7 horses are typically grazed on the property for 6 months per year.  The grazing 
density is approximately 4.8 acres per animal.   
 

quotes a Journal of Animal Science 

much as 5 to 10 times more nutrients than watersheds in 
quoted R.K. Hubbard, about the potential of pathogens traveling from grazing land to surface 
water bodies.  This lead-off in the phosphorus trade application report seems to provide 
extraneous information, as the ranch property has been carefully managed to control grazing 
pressure to prevent forage damage.  Concentrated livestock feeding (feed lots) is not currently 
practiced on the property.  The report does not make a correlation between pathogen monitoring 
and phosphorus monitoring. 
 
PROPOSED PHOSPHORUS LOADING 
 

proposes phosphorus loading of 
1,528 lb/yr, based on the wet weight of manure being carried into East Plum Creek.  That 
phosphorus loading might occur if the livestock were kept in a small pen that straddled East 
Plum Creek.  The livestock are allowed to free-graze.  The preferred grazing area would be the 
wooded hills located on the East portion of the parcel.  East Plum Creek is a year-round running 
creek, but located along the West edge of the West portion of the parcel.   
 
   

Figure 3 Mule Grazing on Walker Property 



 

18 

  

GRAZING BENEFITS FOR WATER QUALITY  
 

5 stated grazing animals and pasture 
production can affect water quality both positively 
and negatively.  When livestock are produced on 
pasture and the land is not overgrazed, the likelihood 
of nutrient contamination of water may be much 
lower than that of heavily fertilized conventionally produced crops.  When land has a thick cover 
of perennial forages, there is little runoff and therefore less chance for fertilizers to be washed 
away.  Most forage crops, especially perennial grasses, form dense root systems that effectively 
serve as filters to remove contaminants before they can seep into the groundwater.  Organic 
components of manure and urine from grazing animals can build soil organic matter reserves, 
resulting in soils having increased water-holding capacity, increased water-infiltration rates, and 